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Output Power measurement result for 4x4 mode 5.2GHz 
 

Test mode 
Freq 

(MHz) 
CH 

Conducted Power (dBm) 
Chain No. 

Limit 
(dBm) 

Result 
0 1 2 3 Total 

802.11a 

5180 Low 19.79 19.24 20.27 20.81 26.09 29.73 Pass 

5200 Mid 21.93 21.04 22.11 22.75 28.02 29.73 Pass 

5240 High 21.63 21.15 22.22 22.89 28.05 29.73 Pass 

802.11ax-20 

5180 Low 20.40 20.39 20.53 21.15 26.65 29.73 Pass 

5200 Mid 21.82 20.96 22.35 23.03 28.13 29.73 Pass 

5240 High 21.54 21.93 22.46 23.37 28.40 29.73 Pass 

802.11ax-40 
5190 Low 17.39 17.10 17.38 17.75 23.43 29.73 Pass 

5230 Mid 22.64 22.46 23.05 23.84 29.05 29.73 Pass 

802.11ax-80 5210 High 17.82 17.62 17.63 18.27 23.86 29.73 Pass 

 

Output Power measurement result for 4x4 mode 5.8GHz 
 
 

Test mode 
Freq 

(MHz) 
CH 

Conducted Power (dBm) 
Chain No. 

Limit 
(dBm) 

Result 
0 1 2 3 Total 

802.11a 

5745 Low 20.71 20.91 20.18 21.78 26.95 29.73 Pass 

5785 Mid 20.58 20.95 20.21 21.71 26.92 29.73 Pass 

5825 High 20.66 21.32 19.83 22.12 27.08 29.73 Pass 

802.11ax-20 

5745 Low 21.21 21.62 20.83 22.78 27.69 29.73 Pass 

5785 Mid 21.44 22.25 21.51 22.81 28.06 29.73 Pass 

5825 High 21.90 22.07 21.04 22.34 27.89 29.73 Pass 

802.11ax-40 
5755 Low 21.27 21.41 21.25 22.45 27.64 29.73 Pass 

5795 High 22.35 21.77 21.57 23.05 28.24 29.73 Pass 

802.11ax-80 5775 Low 20.30 20.69 20.28 21.93 26.88 29.73 Pass 
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Test Plot for 4x4 mode W52:  

Chain 0:  

 

 
802.11a-5180M 

 
802.11a-5200M 
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802.11a-5240M 

 

802.11n-HT20 5180M 
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802.11n-HT20 5200M 

 

802.11n-HT20 5240M 
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802.11n-HT40 5190M 

 

802.11n-HT40 5230M 
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802.11ac-VHT80 5210M 
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Chain 1:  

 

 
802.11a-5180M 

 
802.11a-5200M 
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Test Plot for 4x4 mode W58:  

Chain 0:  

 
802.11a-5745M 

 
802.11a-5785M 

http://www.facebook.com/pages/Siemic/323224291039167
https://twitter.com/siemicglobal
http://www.linkedin.com/company/siemic/
http://gplus.to/SIEMIC


Test report No. RF_FCC_SL18010503-RUC-002_W5258 Rev:1.0 

Page 131 of 392 

 

 
775 Montague Expressway, Milpitas, CA 95035, USA • Phone: (+1) 408 526 1188 • Facsimile (+1) 408 526 1088 

Visit us at: www.siemic.com; Follow us at:     

                

 
802.11a-5825M 

 

802.11n-HT20 5745M 

 
 

http://www.facebook.com/pages/Siemic/323224291039167
https://twitter.com/siemicglobal
http://www.linkedin.com/company/siemic/
http://gplus.to/SIEMIC


Test report No. RF_FCC_SL18010503-RUC-002_W5258 Rev:1.0 

Page 132 of 392 

 

 
775 Montague Expressway, Milpitas, CA 95035, USA • Phone: (+1) 408 526 1188 • Facsimile (+1) 408 526 1088 

Visit us at: www.siemic.com; Follow us at:     

 

 
802.11n-HT20 5785M 

 

802.11n-HT20 5825M 

 

 

http://www.facebook.com/pages/Siemic/323224291039167
https://twitter.com/siemicglobal
http://www.linkedin.com/company/siemic/
http://gplus.to/SIEMIC


Test report No. RF_FCC_SL18010503-RUC-002_W5258 Rev:1.0 

Page 133 of 392 

 

 
775 Montague Expressway, Milpitas, CA 95035, USA • Phone: (+1) 408 526 1188 • Facsimile (+1) 408 526 1088 

Visit us at: www.siemic.com; Follow us at:     

 
802.11n-HT40 5755M 

 

802.11n-HT40 5795M 

 

 

http://www.facebook.com/pages/Siemic/323224291039167
https://twitter.com/siemicglobal
http://www.linkedin.com/company/siemic/
http://gplus.to/SIEMIC


Test report No. RF_FCC_SL18010503-RUC-002_W5258 Rev:1.0 

Page 134 of 392 

 

 
775 Montague Expressway, Milpitas, CA 95035, USA • Phone: (+1) 408 526 1188 • Facsimile (+1) 408 526 1088 

Visit us at: www.siemic.com; Follow us at:     

 
802.11ac-VHT80 5775M 

  

http://www.facebook.com/pages/Siemic/323224291039167
https://twitter.com/siemicglobal
http://www.linkedin.com/company/siemic/
http://gplus.to/SIEMIC


Test report No. RF_FCC_SL18010503-RUC-002_W5258 Rev:1.0 

Page 135 of 392 

 

 
775 Montague Expressway, Milpitas, CA 95035, USA • Phone: (+1) 408 526 1188 • Facsimile (+1) 408 526 1088 

Visit us at: www.siemic.com; Follow us at:     

 

Chain 1:  

 
802.11a-5745M 

 
802.11a-5785M 

                

http://www.facebook.com/pages/Siemic/323224291039167
https://twitter.com/siemicglobal
http://www.linkedin.com/company/siemic/
http://gplus.to/SIEMIC


Test report No. RF_FCC_SL18010503-RUC-002_W5258 Rev:1.0 

Page 136 of 392 

 

 
775 Montague Expressway, Milpitas, CA 95035, USA • Phone: (+1) 408 526 1188 • Facsimile (+1) 408 526 1088 

Visit us at: www.siemic.com; Follow us at:     

 
802.11a-5825M 

 

802.11n-HT20 5745M 

 
 

 

http://www.facebook.com/pages/Siemic/323224291039167
https://twitter.com/siemicglobal
http://www.linkedin.com/company/siemic/
http://gplus.to/SIEMIC


Test report No. RF_FCC_SL18010503-RUC-002_W5258 Rev:1.0 

Page 137 of 392 

 

 
775 Montague Expressway, Milpitas, CA 95035, USA • Phone: (+1) 408 526 1188 • Facsimile (+1) 408 526 1088 

Visit us at: www.siemic.com; Follow us at:     

 
802.11n-HT20 5785M 

 

802.11n-HT20 5825M 

 

 

http://www.facebook.com/pages/Siemic/323224291039167
https://twitter.com/siemicglobal
http://www.linkedin.com/company/siemic/
http://gplus.to/SIEMIC

